= M F i

PARTS BOOK

EMELRAN, EEERS, 45

Please confirm the relative applications Ref. No,part No.
when buying the parts.

1. Ml #8 43 /Machine body

2. $tHF 54T E/Needle bar and thread take-up mechanism

3. [ERI% & /Presser foot mechanism

4. %R % E /Feed mechanism

5. Ie#e % & /Rotary shuttle device Fs ES HE &% Name of parts s ES HE & W Name of parts 55 ES HE % Name of parts Fe Ee WE 2 M Name of parts
1 1115010701 | 2 | H&E155 Rubber stopper 15.5 1 [ 101031601 | 1 |#2§TSM7.14 Screw SM7.14 1 101054501 | 1 [#475M3.57x40-9.5 | Screw SM3.57x40-9.5 11101063301 | 1 |iHe#m Feed crank
2 062710812 | 3 12$TSM4.76x28-9 | Screw SM4.76x28-9 2 | 125031501 1| §tHFehim Needle bar crank 2 101054601 1 |#KR37 Gasket 3.7 2 101063501 1| #24TSM4.76 Screw SM4.76
ST 3 [168012202 | 1 | @i Panel 31168020502 | 1 | HimEiihE Front sleeve of upper shaft 3 [168030301| 1 [HEEIRF Foot lifter 3 | 101062401 4 |#25TSM3.57 Screw SM3.57
- 4 |[168012301 | 1 | mi Panel pad 4 1101031701 | 2 | #24TSM6.35x40-6 | Screw SM6.35x40-6 4 |o81004070 | 1 |0ZEP4 O-ring P4 4 | 101063401 1 |izmmimes Feed crank pin
J 5 |101091001 [ 1 | mE#E Oil window gasket 5 1101031801 | 1 |#24TSM7.14 Screw SM7.14 5 |102050601 | 1 |HEMOE Presser foot cam 5 | 101061701 | 1 | ks Crank long connecting rod
v 6 101090901 1 HE Oil window 6 | 101034201 1 | HEROHE Oil quantity eccentric pin 6 115034301 2 |$H{Eig$TSMA76 Axis screw SM4.76 6 101061602 | 1 | HifEEF Crank short connecting rod
j 7 168010901 1 BEE37S8 Rubber stopper 37.8 7 | 115081601 1 | O2E6.5x1.8 0-ring 6.5x1.8 7 115034501 1 | BAIE2$ETSM6.35 Axis screw SM6.35 7 101060901 1| EeET Feeding connecting rod pin
8 168012501 5 25T M3x8 Screw M3x8 8 101034301 1 | mEHE Oil quantity pin sleeve 8 115034601 1 | BRIERAFH Knee lift handle 8 101061801 1| e Swing plate connecting pin
9 168012001 1 Tz Top cover 9 | 168023801 1 | L% Upper axis 9 168030901 1 |[HREREH Lift the presser foot lever 9 168041301 1 | yesae Switcher right pin
3 10 |018502532| 4 24T M5x25 Screw M5x25 10 | 101032101 1 | &R Winding drive wheel 10 1101052001 2 |EUALATIRLUEE Front lever threaded pin 10 | 166200101 IR E: Swing seat
11 025050132 | 4 | 2@s5 Washer 5 11 | 014500832 | 2 |#2$IM5x8 Screw M5x8 11 |101052101| 2 |mmsgRes Oil-proof rubber pad 11 | 166200301 | 1 |#BHEEESE Swing seat fixing clip
2 12 115010501 | 1 | E#&ste Rear window panel gasket 12 | 014760832 | 1 [#2$TSM5.95x28-8 | Screw SM5.95x28-8 12 [168031001-1 1 |{REHIEHIH Lever of the presser foot 12| 166200701 | 1 |iEEhiREsEH Swing plate connecting pin
—D5| 13 062501016 | 9 [ @sTMSK10 Screw M5x10 13| 168020901 | 1 | Ll Upper shaft sleeve 13 101056301 | 1 |%m635 Washer 6.35 13 | 018501432 2 |[smsTMSx14 Screw M5x14
14 [115010401 | 1 | BEER Rear window 14 [101032501 | 1| EhisE Upper shaft retaining ring 14 |048050342 | 3 |F#ES Circlip ES 14 [ 166200201 | 1 |stesizann Needle pitch swing axis
4 15 115011401 ) s S Rubber stopper 8.5 15 | 012501032 2 E’;%TMSﬂO Screw M5x10 ) 15 115034201 1 |BEHRER Presser foot lifting cushion 15 166201501 1 | ORE9x1.5 0O-ring 9x1.5
16 | 101011001 | 2 | #gRz125 Rubber stopper 12.5 16| 101030601 | 1 | Be&#FhiiasE Thread take-up oil sleeve 16 [115024801 [ 1 |#257SM6.35 Screw SM6.35 16 | 166200401 1 |EHEmEE Swing guide crank
[ 17 | 028060246 | 4 | mmmpTe Spring washer T6 171115025303 | 1 | F# Handwheel 17 |168031801 | 1 |EHEH® Rod guide 17 | 018501632 1 |#$IMsx16 Screw M5x16
18 [101013301 | 1 | 7=ss Kong plug 8.8 18 1018501432 | 4 [ SRETMSx14 Screw M5x14 18 |168031501 | 1 |mmmsas Regulating screw asm 18 | 166200402| 1 |st#FEitEsE | Connecting column slider
19 | 60634443 | 1 | mzeme Operation attention mark 191028050246 | 4 | SESEEETS Spring washer T5 19 |101050301 | 1 |mESH Pressure regulating rod 19 | 166200601 | 1 |mEErmasmss Drive crank pin
20 |101012601 | 1 | mimzem Crimper holder 20 | 168021302 | 1 ??@Wﬁ# Spindle motor assembly 20 |[125050401 | 1 |iEEsE Pressure regulating spring 20 |o12500536| 1 |memsxs Screw M5x5
21 | 101013201 | 2 | miTsma37x28-0 | ScrewSm4.37x289 g; 1 ;gg%‘]‘?g; : E gg . g"a'asregl"shin sfuooershaft | 21 | 107050501 | 1 [ Pressure bar 21 | 166200501 | 1 | mamEsE Backstitch drive crank
2 |115012501 | 2 | @ Rivet 3 |o12061032 | 1 |imermexto v Aty 22 1101050901 | 1 |EiFEmHHE Rod sleeve oil-proof ring 22 | 101060601 | 2 |#ssizsT Eccentric screw
23 | 115012301 | 1 | #lEHRD Machine code 2 | 101030201 | 1 | semimsre Thread take-up link pin 23 1101051001 | 1 |EH#E Compression rod bushing 23 | 101060102 | 1 | EAF4EHH Connecting rod assembly H
24 | 168063501 | 1 | EEIRHE Oil window oil pad % | 115021202 | 1 | mms Washer 8 plinp 24+ 1101051201 | 1 |EMM Presser foot M 24 | 101063701 | 1 |B8SM5.95 Nut SM5.95
25 | 168063801 | 2 | #247SM3.57-40x6 | Screw SM3.57-40x6 % | 115024601 | 2 |ssrsmas7 Screw SM3.57 24+ [115030702| 1 |EHH Presser foot H 25 | 101063601 | 1 |#FEHE Crank
26 | 168063401 [ 1 | HEMER Oil volume window panel 7+ | 101043701 | 1 |msmmm Slider component M 251101051301 | 1 |#4E# Finger guard 26 | 101061101 1 | #AIEETSM7.14x28 Axis screw SM7.14x28
27 125013001 | 2 | #A#E152 Rubber stopper 15.2 27+ | 101043702 | 1 | BtrapH Slider component H 26 115031001 [ 1 [#$TSM3.57 Screw SM3.57 27 | 115047001 2 [#$7SM3.18 Screw SM3.18
28 101011401 | 1 | #A2209 Rubber stopper 20.9 28+ | 101040403 | 1 |&HEM Needle bar M 27 1168033701 1 |HREMTHF Presser foot lifter 28+ | 115046901 1 [E#FM Feeding teeth M
29 | 115011001 | 1 | #&E=105 Rubber stopper 10.5 28+ | 101040404 | 1 |4t4H Needle bar H 28 1168033601 | 1 |BZRAFKEE | Kneeliftrod rubber stopper 28+ | 115046902 | 1 |i&#iZFH Feeding teeth H
30 [168011701 | 4 | ik Floor support 29+ | 101040001 | 1 |stiFFEM Needle bar lower sleeve M 29 [168033501 1 |HhiEHhISE Crankshaft retaining ring 29+ [ 101062101 | 1 |ZFFRAEHM Tooth frame components M
29+ | 101040902 | 1 |44 FEH Needle bar lower sleeve H 30 [152201701 | 2 |#R§TSM437x40-4 | Screw SM4.37x40-4 29+ | 101062102 1 | Fi=EMH Tooth frame components H
30 | 101041101 | 1 | ¢tHiEEEE® Needle bar thread loop 311166200902 | 1 |HAEMEHH Crank shaft ' 30 | 101062601 | 1 |48$TSM4.37x40-7 | Screw SM4.37x40-7
Fe He P 2 Name of parts 31+ | 115024101 | 1 | #15tDBx114 Machine needle DBx1 14 32 1166201402 ( 1 |EME(TH Presser foot reset spring 31 | 101062701 | 1 |4#$7SM4.76 Screw SM4.76
31+ | 115024102 | 1 | #1$DPx5 21 Machine needle DPx5 21 33 [166201001 [ 1 [HRMAIBFTSMATG| Bearing shaft screw SM4.76 32 | 101064001 | 1 |#2$TSM4.37x40-12 | Screw SM4.37x40-12
11101041303 [ 1 | ¢EREMH Bevel gear assembly 32 [ 101041001 | 1 | X%§t42$TSM3.18 | Needle screw SM3.18 34 1169034001 | 1 |#& Bearing 33 | 168042601 | 1 |7 Feed shaft
2 | 014760832 | 3 #24TSM5.95 Screw SM5.95 33 | 101040301 1 | etiFrE Needle bar upper sleeve 35 1168031301 1 |#A42$TSM4.76x32 | Axis screw SM4.76x32 34 | 115082801 | 6 |mEs Linoleum
3 1168050302 | 1 B ERE Vertical shaft sleeve 34 | 115025601 1| hEs Linoleum 36 166200801 1 |RERRE R Drive crank 35 | 168043901 | 1 |#FH Lift the tooth shaft
4 | 168050502 | 1 EHTHE Vertical shaft sleeve 35 | 115010801 1 | 5K E8S Rubber stopper 8.5 37 166201101 1 |[BEMOR Presser foot cam 36 | 048140142 2 |#EC14 Retaining ring C14
5 101041902 | 1 B Vertical axis 36 | 115023501 2 | #2§7SM4.37 Screw SM4.37 38 | 014060632 2 |B$TM6x6 Screw M6x6 37 | 101063102 | 2 |E%mHEiHmE Front sleeve of feed shaft
6 | 115071401 | 1 hE25T Oil cap screw 37+ | 115023401 1 | $HEMm Needle plate M 38 | 101062901 | 2 |EFHEE Feed shaft retaining ring
7 | 115072601 | 1 124TSM4.37 Screw SM4.37 37+ | 115023402 1 | $tRH Needle plate H 39 | 101063001 2 |#2&7SM6.35 Screw SM6.35
8 | 125043201 | 1 i Y Oil wick 38 ] 101011801 1| HEREH Push plate assembly 40 | 166201601 2 |imEf14x18.5%5 Oil seal 14x18.5x5
9 |168051601 | 1 T Lower shaft 39 | 101030701 1| EEEEET connecting column screws 41 | 101032401 1 |#E$7SM5.95 Screw SM5.95
10 | 168051902 | 1 THEHE Lower axle rear bushing 40 | 125091301 1| ERFAHR Panel oil-proof plate 42 | 103043501 | 1 | #@4TSM4.76x28-14 | Screw SM4.76x28-14
11 | 115073401 | 2 | it Oil seal 41 101034103 | 1 | Lk Upper axle linoleum 43 [ 115045001 | 1 |OEE12x2 0-ring 12x2
12 | 115072001 | 1 ZE Tight circle 42 1101034101 1 | E#himE Upper axle linoleum 4 | 166202801 1 |mE9 Gasket 9
13 [ 014770532 | 2 | ®5TSM6.35 Screw SM6.35 43 115024801 | 2 | #2£TSM6.35 Screw SM6.35 45 | 166202701 1 | FEERGLE Oil proof limit spring
14 | 115071601 | 1 | st Oil seal 44 | 014770632 | 2 | #2$TSM6.35 Screw SM6.35 46 | 028050246 | 3 |mEmETS Spring washer T5
15 | 168051401 1 THEE Lower shaft front sleeve 45 |1 101062901 1| EHHiEE Feed shaft retaining ring
16 115073301 2 [oL:lE| o,ring 46 115085301 1 OZ![E9.3x2.4 0-ring 9.3x2.4
17 | 115072312 | 1 IERRAH Rotary shuttle assembly 47 | 101054601 1| FRE37 Flat washer 3.7
18 | 115072401 1 Wi Bobbin 48 | 101090101 1 ﬂ%%’{‘SMM 7x44-4 | Screw SM3.1 7x4fl—4
19 | 115072701 | 1 IEREAN Rotary hook cover assembly 49 | 101030401 1 ﬁk%ﬁ_ﬁ Thread take-up link
20 | 101080701 1 E4TSM3.57 Screw SM3.57 50 | 101030501 1 ?‘JK?&H Thread take-up Ie\{er
s | 1|k i 5 (oo | 2 e | ol e,
i g P + Z read take-up cran
2 (115072204 | 1| HRAEALS Hook positioning hook 52+ | 101030002 | 1 |y Thread take-up crank H
53 | 101031001 1| $HFET Needle bar link
54 1101031101 1 | k& iRAERST | Crankright-hand screw
55 ] 101031201 1| $HiFEEE Needle bar connecting column




6 . {f5m;iiE/8 % & /Lubrication

7. B3 E /Threading device

8. Y1k % & /Thread cutting device

9. {E45FF £ 4 E /Back seam switch device

10. #5582 B /Control box device

Fs ES e & W Name of parts Fg ES e & W Name of parts Fe B2 e & W Name of parts Fg ES e & M Name of parts FE Es e & M Name of parts
1 [115031001 | 2 | smersmzsy Screw SM3.57 1 [ 101010001 [ 2 [ssTsmare Screw SM4.76 1 018501432 6 | @sTMSx14 Screw M5x14 1 |166090301 [ 1 | LED@IsEFF @M | LED reverse seamswitchasm | 1 018501432 [ 3 [ séTMsx14 Screw M5x14
2 1101090701 1 S E IR Oil line fixing plate 2 115090301 | 1 | &R Threading board 2 028050246 | 5 | HEZERTS Spring washer T5 2 |062500616 | 4 BETM5 X6 Screw M5 X6 2 166100211 | 1 I control box
3 [101000601 | 1 | mme Linoleum clip 3 | 168072901 | 1 | ssmmsE Winder assembly 3 |o2s5050132| 4 | @5 Washer 5 115114801 | 2 | m&xu2 Wire clamp U2 3 101020201 | 2 | #475M4.37x40-6 | Screw SM4.37x40-6
4 1101090301 1 i Linoleum 4 | 101022501 | 1 | R&ESRESR Winder gasket 4 166201301 1 | Sitmas Stepper motor components 4 1166104101 | 1 RESAH Operation box components
5 5040202 1 RRHE3.2 Nylon tubing 3.2 5 101022601 | 3 | #8257 M5x10 Screw M5x10 5 169110102 | 1 PIELLR Tangent drive crank 5 168012501 | 2 1257 M3x8 Screw M3x8
6 (101091801 1 FahE Upper shaft oil supply pipe 6 101022701 | 1 | &%7 Secant knife 6 166201201 1 PIE: Tangent crank 6 062500816 | 2 1257 M5x8 Screw M5x8
7 1101091601 1 HREZELT il pump connecting screw 7 101022801 | 2 | #2$TSM3.57 Screw SM3.57 7 125082401 1 | InwE Cutter bush 7 [025050132 | 2 | F&E5 Flat washer 5
8 |[115072601 1 #2$7SM4.37 Screw SM4.37 8 168072301 | 1 REBRREAN Winder wire clamping asm 8 014760832 1 $24TSM5.95 Screw SM5.95
9 1168061401 1 HREH Oil pump components 9 101022201 | 1 | #2$TSM4.76 Screw SM4.76 9 125082301 1 TR Moving knife reset spring Fs Es e E Name of parts 11. B4/ Accessories

10 [101074701 | 1 | #$TSM5.95 Screw SM5.95 10 | 168072201 | 1 |@&%L&BEH | Thread adjuster assembly 10 |125082101 | 1 | tikeaim Tangent crank 115072401 — —
1 |ot091701 | 1 | mmemms Oil supply pipe joint 11 | 101020701 [ 1 | A%A Right line hook 11 | 125080601 | 4 | BsIM4 Screw M4 ! 113024101 3| BT Vi dle DBX
12 |125002201 | 1 | mEEs Aluminum pipe joint 12 | 101020201 | 1 | #2TSMa37x406 | screw SMa37x40-6 12 | 125081901 | 1 | ;s Short connecting rod 2|50 4 [ metoBxt ~(i1a) octine needle =14
13 | 5040202 1 RHHmE3.2 Nylon tubing 3.2 13+ | 168072501 | 1 | &&RAHM Thread clamp assembly M 13 | 125082001 1 TIRKGERF Long connecting rod 3 115150401 2 %?Bﬁﬁ’éé ead ; ockpa
14 | 5050951 1 Bk magnet 13+ | 101020802 | 1 | k&H4AMHH Thread clamp assembly H 14 | 125080401 3 | BETM3x5 Screw M3x5 4 101120501 2 MJ'%’@ Head h!nge |
15 |168062002 | 1 | maz Oil box cover 14 | 101020401 | 1 | 24TM5.95x28-7 | Screw SM5.95x28-7 15 | 125082501 | 1 | wEE Moving knife pressure plate | 3 oi1o0e0n 2| Ef? Hea ¢ }'lngi s e;"e
16 |062350616 | 7 | 25T M3.5x6 Screw M3.5x6 15 | 125022201 [ 1 | 25TM4x6 Screw M4x6 16 |115111301| 3 | @sTSMA437 Screw SM4.37 6 50111 2| SHBRE "';a shockpa
17 1168061802 | 1 HEEEHE Oil box sealing ring 16 | 180090201 | 1 | ®&H%A Panel hook 17 ] 125081701 1 T7I% Lower tool holder 7 128?1 1401 4 ﬁﬂ " z OZ spes
18 [168062111 | 1 | ma Oil box 17 | 101010801 | 1 | ketrmieE Protective cover 18 | 021400306 2 | BBM4 Nut M4 8 115151001 1| ek ez. Suwf"
19 [180085401 | 1 | immkeaAs Float assembly 18 | 101020502 | 1 | X&H Big hook 19 [125081801| 1 | 2@ washer ’ 6040201 I B e éum ofean
20 |028050246 | 6 | wmmmpTs Spring washer T5 19 | 115111601 [ 1 |28 Sm437 Nut SM4.37 20 |125081601| 1 | £7% Upper tool holder 10 Bl L s Hoo Cassermbl
21 |025050132| 6 | @S Washer 5 20 | 013760532 | 1 |#5TSM5.95%28-5 | Screw SM5.95x28-5 21 | 125080501 | 1 | smETsmasy Screw SM4.37 11 1SS0t 1| %%mH0R Wire rzc. assem y 20R
2 |018502032 | 6 | ®sTMsx20 Screw M5x20 21 | 166072501 | 1 |mFas Electronic clamp » 125081401 1 | Lz Upper moving knife 2 eis1901 ! BEA) g“e‘” e (Sm‘z.)
23 1124123201 | 1 HAER Wire pressure plate 22 | 168070201 | 1 | mEH%E Electromagnet cover 23 |125081501| 1 | TE7 Move the knife down 13 115151901 ! BLT(F) crewdriver (medium)
2 [115080001 [ 1| mmemeMs Oil drain screw M8 23 | 062400616 | 4 | 4T M4x6 Screw Mdx6 24 |101081901 | 1 | #$TSM4T6 Screw SM4.76 14 T A Connecting rod assembly
25 [168063001 [ 1 | OEE13x24 0-ring 13x2.4 24 | 166070301 | 1 | #iEKApEkakt Loose wire solenoid asm 15 122583?8; : ?’EEE/{ZK o Trhay
26 [115080401 | 3 | O Oil supply port 25 | 062500816 | 2 | #$T M5x8 Screw M5x8 16 115151801 2 | HEKXE The trzy.suwlort
27 1168062601 1 Jrsein) 0il supply port 26 | 168070802 | 1 | FREKRHER Solenoid mounting plate 17 5040104 ! ﬂ!%i_fjj(jq) Scrlew n;fr (.arge)
28 | 115085501 4 HER Tubing clamp 27 | 168070901 | 1 [ Loose pin 18 152208101 132 £ 3x100 u,y oz cable tie 3x100
29 | 5040202 | 1 | B G | Nylon tubing (oil inlet) 28 | 048040342 | 1 |Eatm E4 circlip Il Bbevadeds : REST s g screns
30 | 5040202 1 RRimE (Hil) | Nylon tubing (oil out) 29 | 169122701 | 1 | M&ESEM#% Wire feed reset spring 20 152155007 E!i,‘%%;g,uﬂﬁ E ect:iomc ne”e rest
31 115011001 [ 1 1BEE10.5 Rubber stopper 10.5 30 | 115091401 ([ 1 | &Sm@ Line guide 2 125122801 vo| BEs peed controller
2 |1sostsor | 1 | wwes Adjusting screw 31 |o62710812 | 1 |#s75Ma76x289 | Screw SMaT6x289 2 i power cable
E) i
;i ?g;ggg%? f %%El;;gm.s ?url;?fgst;f:glizt 13. BB F R F/Electronic wrench 12. B8-F &5/ Electronic knee rest F5 Bs HE E S Name of parts
35 [062500816 | 2 | izéTSmsxs Screw SM5x8 1 062401217 3 | #msTM4AX12 Screw MAX 12
36 (101002201 | 7 ﬂ?x‘*ﬂ Oilline . 2 ]169053011 | 1 PR R B AR 22 Knee lifter circuit board cover
37 1125103901 1 Iiz“f‘%géﬂj%%‘f Magnet Mounting Screw 3 166211601 | 1 izl Ny el Induction circuit board
38 |125101802 | 1 HimE Fuel nozzle 4 115082602 | 2 12$TST3x6 Screw ST3x6
39 1028060246 1 HWEHET6 Spring washer T6 5 169053012 | 1 Rk TSt R Magnet mount
40 |101075101 | 1 FHE6 Flat gasket 6 6 1169050211 | 1 BRiEZ 4 Knee lifter support
7 1169053009 | 1 FREIHIRILE Stop collar
Fe 2E e} & Name of parts 8 1169053010 1 BT Knee lifter cambered axle
9 |169053013) 1 BHZRRE Knee lifter damping ring
1 |119012111| 1 | o= Motor cover 10 [ 169053015 1 PRIz Knee lifter spring
2 1169050901 | 2 | mzgmE Knee control buffer ring 111169053014 | 1 RE Tight circle
3 1169050801 1 PR R R P B A Knee control sensing circuit board 12| 014600532 2 #2$TSM6.35 Screw SM6.35
4 1115082602 | 2 24TST3X6 Screw ST3x6 131169053007 | 1 BRIz AR K Knee control sub
5 1119012301 | 1 FREME Handle reset spring 141169053006 | 1 BRI R B Knee hinge long axis
6 [119012201 | 1 BIEFH Backstitch handle 15 1169053004 | 1 FREE Knee lifter
7 |014770532| 2 | #247SM6.35 Screw SM6.35 16 | 169053016 1 2E Washer
8 |115072001 1 4R Retaining ring




